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MAIN FRAME (AUGER HEADER) 

REF . PART NO. DESCRIPTION 
SERIAL 

QTY . NUMBER 

1 AUG.ER HEAOERFAAME K-28171-f: 12'Header/K-2817Z· I ;l4°Hezi.der/1<·28173.·f: /'-'Header 1 
2 R/H STI\\~P~R SAi\ K·Z.8151-1: 12' l-leader/K·281S8· I: 14' Hcader/K·28l59 ·I: 14 ' Head~ 2 
3 RjH ~TR.SAR EJ(l'ENSIOll K·Z81'-1· I : 12' Hcadu I K· 281~2· I: 14' HaAer/ 1<·281'-~·I: tr.' Heacler 2 
4 L/H STRIP~R aAf\ 1<·28147-1: 12.'l-leadcr/K·28146·1: 14°1lcader-/K·2..Sl49-1: /(,,'Header 2 
5 L./N STlt 6~~ extl!NSION K·Z.e,152.·I: 12.' }-leadc:c/K·28153·1: 14' H~er/K-28154·1: If. ' Heacler 2 
6 K- 28165-1 L/H Shoe Pad 1 
7 K-28166 - 1 R/H Shoe Pad 1 
8 R/H SKID PLATE. K·2.8Z,~5-I: 12· He<icler/ K-282.3'-·I: 14° H~ / K-2.6237-1: I'-' Hca.d.,, 1 
9 K-28240-1 Centre Skid Plate 4 

10 L/H 51<10 PLATE: K·2.8 2.3 J·I: /2' Headcr/K·282.32.·I: 14' Hea~b/K-282.3?. -I: /G.' Head&' 1 
11 LE.AN BAR c/w OE.CJ\1...'5 1<·26381- 1: 12.'l-leadcr/ K·28382.· I: /4' l-l~er/K·Z83B3-I: /(,,"Header 1 
12 K- 28245 - 1 Stand 1 
13 K-34623-1 Handle 1 
14 K-13747- 1 Pin 1 
15 P- 13125 Hair Pin 1 
16 K-28390-2 R/H Shield c/w 'Decal 1 
17 P-21021 Rubber Hood Latch 1 
18 P-18609 Cotter Pin 1/4 Dia . x 2 . 0 Long 1 
19 K-28398- 2 L/H Shield c/w Decal 1 
20 K-26498-1 Shield - Bottom Pivot 1 
21 P-21874 Quarter- Turn Fastener 2 

3 

22. P- "728 Roll Pin I 5~090 --

A 
B 
c 
D 
E 
F 
G 
H 
J 
K 
L 
M 
N 

p 

Q 

P- 21281 
P-21403 
P-19965 
P-21452 
P-21469 
P- 21383 
P-21449 
P-21975 
P-21 566 
P-18596 
P- 18635 
P- 18588 
P- 8218 

P- 21468 

P-18654 
P- 18597 

5/16 NC x 3/4 Lg . Carriage Bol t 
5/16 NC Flange Nut 
3/8 NC x 1. 0 Lg . Carriage Bolt 
3/8 NC Flange Nut 
1/2 NC x 1 1/2 Lg . Carriage Bolt 
1/2 NC Flange Nut 
1/2 NC x 1 . 0 Lg . Flange Bolt 
3/8 NC x 1.0 Lg . Flange Bolt 
1/ 4 NC x 3/4 Lg . Capscrew 
9/32 I . D. Flatwasher 
1/4 Norn. I . D. Lockwasher 
1/4 NC He x. Nut 
If thru Skid Plate and Guard - 7/16 NC 
x 1 1/2 Lg . Carriage Bolt 
If thru Skid Plate , Guard and Clip - 7/16 
NC x 1 3/4 Lg . Carriage Bolt 
7/16 NC Hex . Nut 
11/32. I.O. Fla.+w3..Shel' 
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REF. PART NO. 

1 K-26690-2 
2 KNIFE DRIVE SHAFT 

3 K-4808-1 
4 K- 28486-1 
5 P-3003 4 
6 P- 218 59 
7 K - 2.842.6- I 

8 SHAFT SHIELD 

9 P-13298 
10 K- 2822 0- 1 
11 K-2 8263-1 
12 P-2193 7 
13 K-28265- 2 
14 P- 18671 
15 P-7701 
16 P-21860 
17 K- 26313-1 
18 P-21861 
19 K-28030 - 1 
20 P- 21862 
21 K-28278- 1 
22 K-28275-1 
23 K- 11695-1 
24 K- 18770-1 
25 K- 2632 0-2 

K-26318-1 
K-26319 -1 

26 K- 21418- 1 
27 P- 21417 
28 P-21865 
29 K- 21717 - 1 
30 P-18648 
31 K-26321-1 
32 P-2188 7 
33 

34 

35 
36 
37 

38 
39 
40 
41 
42 
4 3 
44 
45 
46 
47 
48 

K- 26359-2 

P-21867 
P-2186 6 

KNri=-e: Ass·., le.ss }lEAo 

K-26355- 1 
K-22266 - 1 
K-22267-1 
P-7258 
P-18 730 
P- 30166 
P-1 5406 
P- 16582 
P- 30163 
P- 3016 4 
P- 30J6 2 

KNIFE & DRIVE SHAFT (AUGER HEADER) 

DESCRIPTION 

P . T . O. Shaft - I ncludes Items 43-49 ¥52 
K-28253-1: 12' 1-lea.dcr/ K-28254-1: 14' 1-\eadc:.r/K-282SS·I :/(,,' \1~er' 
Key 1/1 x 1/4 x 4 Y4 Lg . 
Sprock en 
Taper BJshing c/w Key & Bolts 
Bearing t/w Lock Coll ar 
2-Hol e Regreaseable Flange Block 
c/w Bearing 
K-28257-1: 12. ' Header/ K-28258-1: 14'1-lea.der/K-28259-1 : I<..' 1-\eader 
Woodruff . Key 1/4" x 1 1/8" Dia. SAE #18 
Shear Block Shield c / w Decal 
Shear Block 
Bronze Bushing 
Sprocket-Shear Plate Assy. c/w Bushings 
Grease Fltiit'\9 
3-Hole F langette 
3-Hole F l angette - Regreaseable 
Knife Drive Pulley 
Taper Bushing c/w Bolts 
Kni fe Drive Belt 
8 11 Back-Side Idler 
Tensioning Bar 
Adjustin g Bolt 
Washer 
Washer · 
Wobble Box (Complete) 
Bottom Bearing Cap 
Prive Case 
Knife Driven Pulley 
Washer 
Drive Arm 
Washer 
Cotter Pin ¢ 3/16 x 1 1/4 Long 
Knife Head Pin 
Grease Fitting - 1/8 NPT 

Knife Head Assembly 
Inc ludes # 35 & 36 . 
Seal 
Needle Bearing 

K-28007-2.: 12.' Heade,./ K-28ooe ·2: 14-' He.a.cler/K-28009-2: ''-'Hc:lr. 
Includes # ' s 38 to 42 Inclusive . · 
Knife Section (Underserrated) 
L/H Half Section 
R/H Half Section 
Rd . Hd . Rivet 0·2.08 " Dia . x 0 . 63 Long 
Rd . Hd . Rivet 0·.2.08 " Dia. x 1.00 Lon g 
Clamp Yoke 
Cross & Bearing Kit 
Nylon Bearing Kit (Consists of 6 pieces) 
Yoke - Tube Weld ' t . c./w P\a.s+1·c. Su?port (1te,.., 52.) 
Inner Plastic Shield 
Ynk~ - c:h~ f't- w.o 1 ,.:i • t-

SERI AL 
QTY. NUM BER 

1 
1 
1 
1 
1 
2 

1 
1 -5~114 
2 
1 
1 
2 
1 
I 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 

1 

1 
1 
1 
1 
1 

1 

1 
1 
1 

A/R 
1 
1 

A/R 
11 

2 
2 
1 
1 
1 
1 

5 



6 KNIFE & DRIVE SHAFT (AUGER HEADER) 



REF. PART NO. 

49 K-26689-l 
50 K-280 14 -1 

K-28013 -1 
51 K-23071-1 
52 P - 301~7 
.S3 SHAFT SHIELD 

A P- 21880 
B P-18697 
C P-8219 

P- 8218 

P-21468 

D P - 18654 
E P-21863 
F P-21452 
G P- J B7 2.3 
H P-30307 
J P-10498 
K P-18590 
L P- le598 .. 

M P-20055 
N P-18637 
P P- 21952 
Q P - 18724 
R P-21489 
S P-18591 
T P- 18689 
U P-21587 
V P-5440 
W P-21583 
X P-18666 
Y P-18I03S 
Z. P-/8"t09 

KNIFE & DRIVE SHAFT (AUGER HEADER) 

DESCRIPTION 
SERI AL 

QTY. NUMB ER 

Outer Plastic Shield w/ Deeb\ 1 
Guard ( flc~t two @ L/H ef'ld) 2 
Guard A/R 

Hold-Down Clip A/R 
Pia.s h e Shield Sv?port I 
K -28720-1: 12° 1-lcacler /K-28721-/: 14-' H~cr/K·2.0722·/ :10'HJr. I 

1/2 NC x 2 3/4 Lg . Capscrew 
1/2 NC Locknut 
If thru Guard only - 7/16 NC x 1 1/4 Lg. 
Carriage Bolt 
If thru Guard and Plate or Guard and Clip 
7/16 NC x 1 1/2 Lg. Carriage Bolt 
Guard, Clip & Skid Plate (Not Shown): 
7/16 x 1 3/4 Lg . Carriage Bolt 
7/16 NC Hex . Nut 
3/8 NC x 3/4 Lg . Short Sq. Neck Carr. Bol~ 
3/8 NC Flange Nut 
1/2 NC x 1 l/~ Lg . Capscrew 
3/8 NC "' . 3 · ~ L9. Carriage Bolt 
3/8 NC x 5.5 Lg. Capscrew 
3/8 NC Hex. Nut 
13/32. :i::.o. F:la.tt..1a.sher 
3/8 NC x 2 1/4 Lg . Capscrew 
3/8 Norn. I.D. Lockwasher 
1/4 NC x 1 3/4. Long Capscrew 
1/4 NC Locknut 
1/2 NC x 2 1/2 Long Carriage Bolt 
1/2 NC Hex. Nut 
3/4 NC Locknut 
5/8 NC x 2.0 Lg . Capscrew 
3/4 NC Slotted Hex Nut 
5/8 NC x 3.0 Lg. Capscrew 
5/8 NC Locknut 
\f2. Nom. l. D. lockwa.-;;her 
3 /8 NC Loc.k,)Ut 

.S<:. 115 --

7 
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REF. PART NO. 
1 K-25001 - I 

K · 28002-I 
K-28003-1 

2 K-28004-1 
3 K-22999-1 
4 K-14799-1 
5 K-28294-1 
6 K-28288-1 
7 K-17194-1 
8 K-28284.:..l 
9 K-28282-1 

10 K-20535-1 
11 P-21936 
12 P- 3031 
13 P-21938 
14 K-19793- 1 
15 P-21293 

16 P-21298 
17 K-19598-1 
18 K-19255- 1 
19 K-28025-1 
20 P- 21934 
21 P-21939 

AUGER & AUGER DRIVE 

DESCRIPTION 
12' _Aug el' 
14' Au9eY' 
16'. Au9e.r 
Beater 
Flapper Bar 
Washer 
R/H Auge r Shaft 
L/H Auger Shaft 
Key 5/16 Sq . x 2.0 
R/H Auger ~ounting 
L/H Auger Mounting 
Washer 

In. Long 
Plate 
Plate 

Ball Bearing c/w Lock Collar 
3 Hole Flangette 
Regreaseable Fla ngette ~lw Grease F;ttin9 
Auger Drive Hub 
Setscrew - Sq. HD. Cup PT. 3/8 NC x 

1 1/4 Long 
Gib Headed Key 5/16 Sq . x 2 . 0 Long 
Pulley Half 
Spacer 
Sprocket 

. Taper Bushing c/w Bolts · and Key 
#50 Roller Chain x 150 Pitches including 

SERIAL 
QTY . NUMBER 

1 
1 
1 

2 
2 
2 
1 
1 
1-
1 
l 
8 
2 
2 
2 
l 

1 
1 
2 
5 
1 
1 

Spring Clip Type Conn . Link 1 
22 P-21942 Idler Sprocket 2 
23 K-28308-1 Special Washer 2 
24 K-28302-1 Ba r · 2 
25 K-18440 - 1 Spacer 2 
26 K- 28301-1 Bottom Chain Guide 1 

2.8 K- 2B 30b - l Guide. o" ~e>.<kr$ vp +o ser. n~ . $'<.o69 / 1 

9 

27 K-28305-1 Upper Chain Guide} NOTE : When n::plac.1i-i3 c::.nain guide 1 

2.9 K·2B3C4-l lower Cho.in Guide order 1'1l!!""s 2.7,2e. r 2.9 1 
1-';:.:::....-t--''-"--";..=.::"-"---'-=--i-_,,..,:..:..;,.;:::;;.....=;.;..::;.:...;......;;;=.;.,;"-'-~~""-~~~~~~~~~~-+---"'--+~--~-~ 

A P- 21282 
B P- 18597 
C P-18690 
D P-18639 
E P- 18592 
F P-21262 
G P-18590 

· H P- 19965 
J P-21452 
K P-18637 
L P-18524 
M P-21264 
N P- 18669 
P P-21102 
Q P- 18664 
R P-21863 

5 P-l8<;0o 

5/16 NC x 1 . 0 LG Carriage Bolt 
11/32 I . D. Fla twasher 
5/16 NC Locknut 
5/8 Norn. I . D. Lockwasher 
5/8 NC Hex Nut 
3/8 NC x 2 1 /2 Thr ead Full Length Capscrew 
3/8 NC Hex Nut 
3/8 NC x 1 . 0 LG . Carriage Bolt 
3/8 NC Flange Nut 
3/8 Norn I . D. Lockwasher 
5/8 NC x 2.0 LG Carriage Bolt 
3/8 NC x 1 . 25 LG . Capscrew 
3/8 NC Locknut 
3/8 NC x 2 1/2 Long Hex HD Capscrew 
3/8 NC Jam Nut 
3/8 NC x 3/4 LG. Short Sq . Neck Carriage 

Bolt 
21 / 3?- I.D. Flatwasher 
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REEL & REEL DRIVE (AUGER HEADER) 



REF . PART NO. 

1 P-21862 
2 K-28309-2 
3 P-5447 
4 P-18608 
5 P-18648 
6 K- 28319-1 
7 K-24664-1 
8 K- 2314 2-1 
9 K-22405-1 

10 K-20566-1 
11 P- 21934 
12 K-28031- 1 
13 P-21936 
14 P-3031 
15 P-21938 
16 K-28366 - 1 
17 K-28 368-1 
18 K-28367-1 
19 K- 28369- 1 
20. K-28352-1 
21 K- 20535-1 
22 K- 10627- 1. 
2 3 REEL tuBE. 'WELO'T. 

24 K-:17194-1 
2 5 Ri;E.L 8A T 
2 6 TINE. BAR •A," 

TINE 8AR .. 6" 

27 K- 1090-1 

28 K-28038 - 1 

29 P-21940 
30 K-2 8346- 1 
31 K-19183 - 1 
32 K-20 607-.1 
33 K-28343-1 
34 K-28344-1 

REEL & REEL DRIVE (AUGER HEADER) 

DESCRIPTION 
SER IAL 

QTY. NUMBER 

Back-side Idler 1 
Idler Arm c/w Bushing 1 
Bronze Bushing 1 
Cotter Pin 3 I /fo Dia. x I Va. Long 1 
Cotter Pin 3/16 Dia. x 1 1/4 Long 1 
Adjusting Rod 1 
Idler Pivot Angle 1 
Bushing 1 
Spring 1 
Reel Drive Pulley · 1 
Taper Bushing c/w Bolts & Key 1 
Reel Drive Be l t 1 
Bearing c/w Collar 2 
3 Hole Flangette 2 
Regreasable Flangette - 3 Hole (cJw Grea.se t=t5.) 2 
R/H Reel Support Plate 1 
R/H Reel Adjusting Shim 3 
L/H Reel Support Plate 1 
L/H Reel Adjus ting Shim 3 
Carn Weld ' t 1 
Washe r 4 
Spacer 2 
K-280bS-I; 12'1hder/ K-280~b- l: 14-'Hea.de1/K-~80G:.7-l:l(.'Hdr. 1 
Key 5/16 Sq . x 2 .0 Long 1 

K, 2.80<01-1: /2.'Header/K-2B0'-2-l: 14'Header/K·280"-3· /: /(,'J-idr. 4 
K-28071- 1: 12'Headc:r/K·28072-I: 14' l-leader/K·2.8073-l:J"'' HJr. · 2 

Dimension f rorn cam arm end of Tine 
Bar Tube to first hole : 4.7" (119rnrn) 

K-28074-1:12.' He<lder/K-2807S-I: 14'Header/K·28o76-I: 1~ Hc::ader 2 
Dimension from cam arm end of Tine 
Bar Tube to first hole : 6 . 8" (1 72rnrn ) 

Cropped 3-Hole Flangette (Alternate : 
P- 21700 ) A~ 

Split Bearing (Part consists of two 
halves) A/R 
Carn Follower Bearing 4 
Cam Follower Bolt 4 
Tooth Clip NR 
4 Coil Double Pick-Up Finger A/R 
L/H End Finger 2 
R/H End Finger 2 

11 
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REEL & REEL DRIVE (AUGER HEADER) 
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RE F. PA RT NO . 

A P-21760 
B P- 18599 
C P-18638 
D P- i8591 
E P-21567 
F P- 18669 
G P-18601 
H P- ~0278 

J P- 21403 
K P-21281 
L P-21480 
M P-18690 
N P-21941 

P P-21264 
Q P-19965 
R 
S P-18637 
T P-18590 
U P-21471 
V P-21383 

REEL & REEL DRIVE (AUGER HEADER) 

DESCR I PTION 

1/2 NC x 2 . 5 LG. Capscrew 
17/32 I.D. Flatwasher 
1/2 Norn . I . D. Lockwasher 
1/2 NC Hex Nut 
3/8 NC x 3/4 LG. Capscrew 
3/8 NC Locknut 
13/16 I . D. Flatwasher 
5/16 NC x 'o.1s LG Flange Bolt 
5/16 NC Flange Nut 
5/16 NC x 3/4 LG. Carriage Bolt 
5/16 NC x 2 . 0 LG . Carriage Bol t 
5/16 NC Locknut 
5/8 NC Distorted Thread Finished 
Hex Jam Nut 
3/8 NC x 1 . 25 LG. Capscrew 
3/8 NC x 1 . 0 LG. Carriage Bolt 

3/8 Norn . I . D. Lockwasher 
3/8 NC Hex Nut 
1/2 NC x 1 . 25 LG. Carr i age Bolt 
1/2 NC Flange Nut 

SERIAL 
QTY. NUMBER 

13 
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HAY CONDITIONER (AUGER HEADER) 

SERIAL 
REF. PART NO. DESCRIPTION QTY . NUMBER 

I K- 28S29-I C~1-T1et\« Roll - t../i-J HeliY.. (-n,i>) I 54:,090~ 

K-2BSZB- I CONt.+.c....,...er Re.I (- RIH He.le~ (bot+Ow\)(ur t>5er Ne 5"o89.~~.-:2) I 
2. K-285,o-2. L/H E"G{ Sheef c/w Rvb\:>er 8us k"'Ei I 
3 P-/3~2b Ru'b'oec 80sh1n8 2. 
4 K-285~ I- 2. R/rl Er.cl Sket cfw R0b'bu Bu~h'.n5 , I 
5 K-2B5/7- I L/H ~rf°r' N\od.1t1ca:tiO'Y\ Kd· (~ replace un-braced t./N p•-xit~m AIR. 

K-2.&539- I L/H Pivot ~m ( brAceti) I 
~ K-2~SIB · I R/H P\vot Arm r 
7 K-28732 - 1 SuppMt 2 
8 P-~OD3\ Beartf\~ c/w Co~la.r 4 
s P- 2.IOIO Grease F"1tti~ 2. 
10 1(·26494- 1 Anti -Wraf> Ba.nd. 2. 
11 P-92.1 I 4 - Hole Fl8.r"l~etie 2. 
12. P·2.l374 R~lulor1c.2!.b\e Fl~etfe. c/w Fith"8 2-
13 K-284M- I Bumper 4 
14 1<-2B52.S- I Wine~ Sha.t''t I 
15 K-2.857.S- l Ca~\e As~~l:I 2 
l'- ~- 22.4- l'- - I Spacer I 
17 K-2.oo~o-I Sproe-ket I +-SC.089 

K-2850'=>- f Dou b\e Spro~ke't I 5~090~ 
IB K-285"13-I Winch Pawl I 
19 K-2.85D7-2. lA lu 5p.-oJ(ei AsseVY\bl>' G"c.\. 1 ~~ 2.o & 2. o.f I tet-1\ Z.l) ' 2.,0 K-28493 - I Spacu- ( 

2.1 P~3£)o9D Bearin(J 3 
2.2. K-2.84'78 ·· I 5h~"cl le I 
2.3 K-2872.B- / C a.in ll~h te¥'1ec- I 
2.4 P- /~O(pl Sp>lt'\~ Pin I 
25 K-284S2-l Sproc.Ke T . ,. 
2b K-28491- / Bea ri".,3 Re1.atf°\eC"' 2. 
2.7 K-28505-1 Pin I 
2.8 K-zeso4- I Td6- Bracket I 
29 K·2..BSJ 2.-1 Chc-i1' Guide. I 
3o K-2.SSI I - I sf> a..c.-er 2 
31 K-2.6496 - 1 Sproc-ket 2. 
32. P-302.5~ ~\rt 1ipere<l Bu:;\-.',~ cjw Key & 6 olfs 2. 
33 k- 2.S7Z.1- I Lin\<: I 
34 P··3oo9 I S~t.rf RD\let" Chi.cf\ (4-B p1tche.'l C/w cimAec.'ibr) I 
35 P-30092 LO'f\.~ Rolle.f' Chai fl ( IZ-2. p\~es c/w Cot\11edo-r) r 
:% K-ZMBD- 1 Si>r\>'\~ 2 
37 KJl9119 - 1 ~'Jebo t 2. 
30 K-2.87DB- 2. Top Sheei c/w Decals I 
39 K-ZS4S8-I Top Sr11·e Id I 
40 K-28684-1 L{H Side Shie IJ I 
41 K-2858.S - I RI~ S1&e Sh~e\d I 
42. K-2.858'- - I LIK Gu$set I 
43 K-2.8587-1 RIH Gvs~et I 
44 K-2.64-BS-I HtA~ 3 
45 K-28497- r Was e(" 6 
4~ P- IB5~9 Fla:twa~ he.I(" 17/32. I.D. ~ 
47 P- 1312.5 Ha~r Pif\ <O 
48 K-20712. -2. F€ed ~fl N\c(h~1catcO'I'\. Ket ('1> ,-ep\acc:. ''-~;\,~er rt-ou."te""' 

AIR -f~~-l \)a.-.) 
K-2.S731-I Fe co.& f'"4'. ( 1-.eulu me..:." +d) I 
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HAY CONDITIONER (AUGER HEADER) 

SERIAL 
REF. PART NO. DESCRIPTION QTY . NUMBER 

49 K-2.8574 - I IXaw eol+ I 5(.C9D~ 

.so P- /8~48 Coiter Rn 3ftr., d1a. . ;<. I Y4 13. I 5G.090~ 

SI K-2.8510 - I TcrSfcf\ Spri".S I 
52 K- 28~2. f- I Bolt Slop 2.. 
53 K- 2.6, 23·· 1 Rod 2 
54 K- 2.S<024- 1 Supf>orf 2 
55 K-31084 - 1 Sp~i~ 2. 
5~ See rad&<" H'}d.rau i1c.s , P~e 26 Ref'.~ 7o 

S 7 K-2S7o3 -/ S h im <O 

A. P- 19G:.34 S/e~c.,c.. 4 -o lei He)(. . Hd.Capscre.v 
e, P- /B~ ~9 S/e N~ . .r:. D. loc kv..>ashe< 
c P- 1€>592. S/~ NC He"- Nut 
D P- 2.0078 ~/ S t-:IC. )<; I· 75 I~ · Hex.. Hd. ~psc rew 
E P- i8590 ~/€> NC. He'>(.. t-jut 
F P-2. /S7S Vz. "1 C. x /· O /~. ~ e>(. Hd.. C3fscrew 

G P- /8!038 Yz. 1'1°"' I.o. Cockwasher 
H P- 21262 S/;r,, r-..:,.:. x f·O J.a. Carr ·~e f3oft 
I ?- /6G,~ 7 "o/8 NCW\.I·O· Lockwas her 
J P- 19.9<05 ¥e NC x.. f·O \5. C~n-z:..~:f 6olt 
Y.\ P-21941 tt-10 x .~3 1% He~ Washer He~ 11pe "A" s~1~ · lappu-:1 Screw 
L P-2.l264 3/e 1'.l<:- x /·2. 's· He>(. . HJ. Cc-.po;;crew 
M P- /SC:."9 3/e Ne Lc:.c.k.n u-t 
N P- tB~oD 21/3z. :t .D. F/af wa.sher 
p P-ZIS91 5/f> I-JC.)(, 7-S 15. ~c:-,., . Hd... ~SC.re:...> 
Q P-21067 S/Jw N<. x l·O I~ . !-ie;o... Kcl . Ce..psaew 
R f-(8~3b -~~ t-JDrl\ • ..t. O. Loc.kw21.s her' 
5 r- t8SS9 Sptp N<: 1-\ei<. Nut 
-r P- 1852.3 ~e "'c.. ;ic:. I· s /5 Ca.f-,~e Bolt 
u p .. 2.\484 ?le J.JC.. ,c. I· s lg· Ca.rn~e Bo lf 
v f>- 1859 8 13/32. .r..o. Fla h.vo.sher 
w P-21452. o/£:> ~(., F/a.'l\Ge NuT 
>< P-iB"64 3/St-.1<:. -him t\/ut y P·· /859 1 '/z NC. Hex. N l)t 
z P- 18525 ~6 NC..;>(. 2·5 f~l CarriUe Bolf 

AA. P-2.1567 5/e>t-..ic. 'I.. 2-o I~. He~ . I-! . ~slre.u.J 
BB P-20oT1 o/e NC.. x, l·o I~ . He'A. HJ . Cif scre.w 
cc f' -2.f 4 79 Sj;tp /\JC x. I · 5 I()· Ca rnc:\~e ~o IT 
DD P· 2.1£1>~3 '3/f; tJC x . 75 13. S~bf"t Siva.re Ne.ck G...fi~~ Bolt 
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